

Supplementary Digital Content 4 Table of SCIG dosing examples

Weekly SCIG dose	Body weight		Total weekly volume	Total grams	Number of sites	Time per infusion
	Lbs	Kg				
0.2 g/kg	132 lb	60 kg	60 mL	12 g	2	~1 hour
0.4 g/kg			120 mL	24 g	4	
0.2 g/kg	165 lb	75 kg	75 mL	15 g	2	
0.4 g/kg			150 mL	30 g	4	
0.2 g/kg	198 lb	90 kg	90 mL	18 g	2	
0.4 g/kg			180 mL	36 g	4	

Recommended subcutaneous dose is 0.2 g/kg (1 mL/kg) body weight per week. In the PATH study after transitioning from IVIG to SCIG, 0.4 g/kg body weight per week was also safe and effective. For the first infusion of 20% SCIG do not exceed 20 mL per infusion site per hour. Subsequent infusions can be adjusted to up to 50 mL per infusion site per hour.